
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

2510266  ASTM A-36/A-572-50         0.151  0.864  0.012  0.003  0.184  0.019  0.017  0.023  0.006  0.038  0.003  0.007  0.002

258972   ASTM A-36/A-572-50         0.150  0.858  0.013  0.006  0.174  0.015  0.013  0.017  0.004  0.042  0.003  0.007  0.003

258974   ASTM A-36/A-572-50         0.157  0.859  0.018  0.007  0.172  0.017  0.021  0.018  0.004  0.045  0.003  0.008  0.003

259758   ASTM A-36/A-572-50         0.161  0.844  0.015  0.005  0.178  0.014  0.015  0.016  0.003  0.043  0.002  0.007  0.003

259759   ASTM A-36/A-572-50         0.160  0.845  0.017  0.006  0.180  0.014  0.021  0.017  0.002  0.044  0.001  0.008  0.003

259760   ASTM A-36/A-572-50         0.162  0.848  0.019  0.003  0.172  0.016  0.017  0.018  0.002  0.045  0.003  0.007  0.003

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

2510266         261600172A      55.459(KSI)     72.415(KSI)     27(%)           8

2510266         261600173A      60.648(KSI)     75.371(KSI)     25(%)           8

258972          261519366A      59.431(KSI)     74.419(KSI)     28(%)

258972          261519367A      60.625(KSI)     75.118(KSI)     27(%)

258974          261519390A      60.097(KSI)     75.121(KSI)     25(%)

258974          261519391A      58.790(KSI)     74.823(KSI)     26(%)

259758          261520342A      64.377(KSI)     78.600(KSI)     24(%)

259758          261520343A      64.321(KSI)     79.498(KSI)     25(%)

259758          261520422A      64.377(KSI)     78.600(KSI)     24(%)

259758          261520435A      64.321(KSI)     79.498(KSI)     25(%)

259758          261520514A      64.377(KSI)     78.600(KSI)     24(%)

259759          261520346A      64.815(KSI)     78.225(KSI)     26(%)

259759          261520347A      64.362(KSI)     78.419(KSI)     24(%)

259759          261520439A      64.815(KSI)     78.225(KSI)     26(%)

259760          261520358A      64.200(KSI)     78.427(KSI)     25(%)

259760          261520359A      64.705(KSI)     78.519(KSI)     26(%)

259760          261520444A      64.200(KSI)     78.427(KSI)     25(%)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

2510266         261600177A      12           16.0000      7.0000       12.2000      74.400          22877           0000182635

258972          261519374A      12           16.0000      7.0000       12.2000      74.400          22877           0000182635

258974          261519395A      12           16.0000      7.0000       12.2000      74.400          22877           0000182635

259758          261520436A      32           10.0000      4.0000       12.2000      25.296          22877           0000182635

259759          261520445A      32           10.0000      4.0000       12.2000      25.296          22877           0000182635
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

259760          261520445A      32           10.0000      4.0000       12.2000      25.296          22877           0000182635

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

2510266         261600177A      000190       1002231807

258972          261519374A      000190       1002231807

258974          261519395A      000190       1002231807

259758          261520436A      000050       1002231807

259759          261520445A      000050       1002231807

259760          261520445A      000050       1002231807

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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